McGuirelyoods LLP

One |ames Conter

901 East Cary Straet
Frchimand, ¥a, 232194030
Fhona: $04_775,1000

Fax: 804 775 1061

WA iU rewanads oom

onect ez | MCGUIREVWOODS U -y

e

January 17, 2005

BY HAND DELIVERY

Ms. Eurika Durr

Clerk of the Board, Environmental Appeals Board
U.S. Environmental Protection Agency

Colorado Building

1341 G Street, NLW., Suite 600

Washington, D.C. 20005

Re: Petition for Review
NPDES Permit No. BC0000221

Dear Ms. Durr:

Enclosed for filing in the above-captioned matter are the original and three copies
(as exhibits exceed 30 pages) of the District of Columbia Water and Sewer Authority’s
Petition for Review of the December 18, 2004 modification to NPDES Permit No.
[...]
Part ILB.1.f.v1 - is a new requirement providing that the permittee shall work
with the Public Works Department and the National Park Service to maximize
litter controls in the combined sewershed.

Part 111L.B.1.1.vii - is a new requirement providing that the permittee shall inslitute
a bi-linguzl (English and Spanish) public education program to reduce lilter,

Part 1IL.B.1.1.viii - is a modification of the previous Part HIL.B. Liv in which the
penniliee is required to conduct four public education workshops each vear,

Part 1HILB.1.i.v - Reference to CSO Outfall 052 was carrecled to reference the bar
rack at Outfall 041,

Part IIL.B.1.j has been added requiring CS8 litter control meetings.

Part ITT,C - In the January 24, 2003 pormit this was: Water Qualily Based
Requirements for C80s, I has become Part JILD in (lus modified permit. Part
TI.C is now Long Term Contrel Plan (LTCP),

New Part 1I[.C.1 has been added which states that the LTCP for the District of
Columbia CSS is designed to contrel CSO discharges to meet the District of
Columbia waler guality standards in the Anacostia River, Rock Creek and its
Piney Branch tributary, and the Potomac.

New Part 111.C.2 has been added which clarifies thai the LTCP is the final report
submitted July 2002,

Part I1.C.A. 1 - © - requires permitiee to implement, operate and maintain the
alternalives in the LTCP immediately upon the issuance of the medified permit.
Clarifying language has been added to this section identilving the LTCF as the
District of Columbia Water and Sewer Authorily, Combined Sewer System Long
Term Control Plan, Final Repori, July 2002,

Part 1IL.C.A. 1., second senience has been modified to read, “The LTCP facilities

Page 6



for controlling discharges to the above named receiving waters include, among
ather things diversion structures...”

Part IT.C. A 5., has been added which states, “All combined sewer flow stored in
the Anacostia River, Rock Creck and Potomac River storage tunnels shall be
empticd within 3% hours of the end of a wet weather event. If another wet
weather event occurs before 59 hours has elapsed, the 59 hour period shall start
from the end of the 1ast wet weather event that occurred. A wet weather event
occurs #s d resull of storm water runofl, including snow melt, enlermig into or
being conveyed in the CS8. All flow stored in the storage tunncls and
appurtcnant siructures shall be conveyed to Blue Plains for treatment.”

Part TII.C.A.7 Foolnote 4 has been clarified to state that the diversion capacities
irom the reforenced outfalls have been estimaled based on compuier modeling.

Wew Part I[ILD, Tost-Construction Monitoring for C80s has been added, ERA
has added clarifying language to I1L[> to specify that the placement in operation
ol the tunnels is sequential, and has revised minor wording as suggested by the
permittes,

Part 111.D language has been modified to clarify that pest-construction
meonitoring is the responsibility of the permittee, however, data obtained from

other sources may be used.

Part I11.E, Water Qualily Based Requircments was previously Part ITLC in the
January 24, 2003 permit. This part has been revised setting forth the District’s
narrative WS as spceific pennit conditions for C50s.

Part III.E.2 Has becn rewritten to incorporate implenientation of all EPA
approved District of Columbia Total Maximurm Daily Loads (TMDLs). The
TMIL-based limits have been amended based upon information received during
public comment. In the public noticcd version of the draft permit, EPA had
erroneously used the storm sewer TMDL aliocations rather than the CSO
allocations. TMDL-based effluent limits has been modified such that limits are
pregented in tabular form and are expressed as load allocations to CSOs,
Compliance is immediate.

Part OLE.3 Clarifying language has been added to specify that this monitoring,
nnlike the Post-Construction mamtoring, 1s expected to begin immediately, The
purpose of this monitoring is to determine the extent to which TMDL-based
limits are being met now.

Part IIL.E.3 requirement has been added which requires the permittee to provide

Page 7




an cstimated flow for each CSO discharge sampled.

. Part TILF, C8O Status Reports and Schedules was previously Part [ILE n the
Jamuary 24, 2003 permit.
+ Part IIL.F.1, has been revised to include a requirement for reporting progress to

EPA on the Nine Minimum Conirols program and the L.TCP,

. Part IV.A.1.b.{I} has been added requiring that the Annual Repori contain an
updated industrial hsting and a sunmary ol Significant Indusirial Users (S10).

. Part IV.A.1.b.vii hus been added to require the annual pretreatiment report to
include resulls of inspection, identification and cvaluation of batch discharges to
the C8Os during wet weather.

. Part IV.E has heen medified to include the requirement that besi efforts to meet
the nitrogen goal require optimal operation of the nitrogen removal technology to
the extenl such operalion does not preclude permiitee’s ability to meet other
permit cenditions.

7. FACILITY DESCRIPTION.

The Blue Plains Wastewater Treatment Plant is the largest advanced waste wator
treatment plant in the world. It covers 150 acres, has a design capacily of 370 million gailons
per day (mgd), and a peak capacity of 1,076 billion gallens per day. The collection sysiem
includes 1,800 miles of sanitary and combined sewers, 22 flow-metering stalions, nine off-sitc
wasle water pumping stations and 16 storm water purnping stations within the District. Separate
sanilary and storm sewers serve approximaiely two-thirds of the Distrigl. In older portions of
the aystem, such as the downtown area, combined sanitary and storm sewer systonis are
prevalent.

The Blue Plains Wastewater Treatment Plant serves the District of Columbia,
Montgomery and Prince Georges Counties in Maryland and Fairfax and Loudoun couaties in
Virpinia. ‘Waste water capacity [or the District of Columbia is allocated at 153 mgd; the
Washington Suburban Sanilary Commission (which serves Montgomery and Prince Georges
Counlies in Maryland), has an allocation of 169.6 mgd; Fairfax Counly, Virginia, has an
allacation of 31 mgd; Loudoun County has an altacation of 16.4 mgd; and other Potomac
interceptor nsers share an allocation of 16.4 mgd.

During wet weather, the plant flow capacity varies depending upon whether or not the

peak flow oceurs for greater than or less than {four (4) hours. The plant has two disclarge
poinis, Outfalls 001 and 002.

Page §



Qutfall 002, which also discharpes to the Potomac River, is the principle discharge point.
Treatment for this outfall includes primary ireatment, secondary treatment, nitrification,
biological nitrogen removal, filtration, disinfoetion and dechlorination. Outfall 001 functions as
an excess flow conduit and is used to avoid hydraulic overloads to the plant during wel weather.
Effluent from Outfall 601, which discharges lo the Potomac River, receives primary treatment,
disinfection and dechlorination, For the purposc of this permit, Outfall 001 has been
characterized as a CSO-related by-pass, pursuant to the 1994 Combined Sewer Overflow Policy
{"“C3S0 Policy™).

The treatment plant and sewer system discharge to the Potornac and Anacostia Rivers,
Rock Creck and tributary waters, In its Wailer Quality Standards (WQS), the District of
Columbia has designated these sircams for primary contact recreation, aesthetic enjoyment,
aquatic life, water oriented wildlife, raw water source for industrial waler supply and for
navigational use.

The permiltee operates a Combined Scwer Overflow system which has a total of 62
outfalls. There are 15 CSOs which discharge to the Anacosiia, 13 C50s on the Potomae, and 30
CS0s that discharge to Rock Creek. This system 1s designed to convey waste to the freatment
plant and to prevent wet wealher flow [rom cxcceding the hydraulic capacity of the sewers
and/or the treatment plant. EPA requested an accounting of ali outfalls in the CSO system.
Included among the outfalls identified in the permit are QOutfalls 004, 008, (061 and (62, which
are emergency relief points at pump stations. They are notf autherized to discharge.

During the lifc of this permit, the wasle water treatment plant will undergo a program of
improvement and rehabilitation, which will affect most of the treatment processes at the plant.
The construction has been divided into seven major phases which necessitates the removal of
significant process tankage frem service. During the construction period, as significant plant
facilities will be out of service in nearly every plant process, an estimated 25% reduction will
be required in the amount of wet weather peak flows receiving full treatment and the wet
weather peak flows receiving primary/disinfection treatment.

The Bluc Plains Waste Water Treatment Plant consists of the following treatment
technologies:

Primary Treatment - a waste water treatment process that allows particles which float or settlc
to be separated from the water being treated. At Blue Plains, this process includes the following
processes: raw wastewater pumping; grit removal; grease separation and primary
sedimentation. Solids removed from the process are treated by digestion, elulriation and
dewatering.

Secondary Treatment - is a waste water treatment process used to convert dissolved or

suspended materials into a form which can be separated from the water being treated. This
process usually follows primary treatment by sedimentation. At Bluc Plains, sccondary

Page 9




treatiient is accomplished by means of a modified-aeration step-feed aclivaied sludge process.
The secondary treatment facilities are comprised of aeration basins, secondary sedimentation
basins, sludge retuen and wasting systems, the secondary blower facilities with associated
blowers and diffusers and pumping stalions, At Bine Plains carbon 1s reduced by use of coarse
bubble diffused aeration and the plant uses chemical precipitation for phosphorus remowval,

Biclogical Nitrogen Removal - a process whereby amimonia nilrogen is converted to nitrate
nitrogen. The process also includes denitrification facilities for nitrogen removal, filiration for
effluent polishing and chiorination for efiluent disinfection. Blue Plains retrofitted existing
facilities 1o enable Jull plant BNR operation in the spring of 2000,

Nitrification - an aerobic process in which bacteria change the ammonia and organic nitrogen in
waste water into oxidized nitrogen {(usually nitrate). The second stage BOD is sometimoes
referred to as the “nitrification slage,” first stape BOD is called ithe “‘carbonaccons stage.” Blue
Plains employs sparged air turbines for oxygenation,

Denitrification - an anacrobic process that ocenrs when nitrite or nitrate jons are reduced to
nitrogen gas and bubbles are formed as a result of this process. The hubbles attach to the
biclogical flocs and float the flocs to the surface of the secondary clarifers. This condition is
often the cause of rising sludge observed in secondary clarifers or gravity thickeners, At Blue
Plains, the denitrification facilitics are able to treat the entire plant flow under limited conditions
of process load and temperature.

Filtration and Disinfection and Dechlovination - includes multimedia filtration of nitrified
effluent and disfufection of the filtered effluent by chiorination and dechlorination prior to
discharge.

Solids Process - includes gravity thickening and anaerobic digestion of primary sludges, air
flotation thickening of waste activated and chemical sludges, vacuum filtration of the thickened
and digested sludges and direct off-sile disposal of the vacuum filter cake,

Chemical Addition - chemicals may be employed in the liquid stream treatment operations for a
variety of functions. The chemicals employed and the treatment application are described
briefly below.

Odor Control - Chlorine may be applied at raw wastewater pumiping station numbers 1 and 2
and to the effluent from the grit removal facilities.

Settleability Enhancement - polyelectrolytes {polymers) may be added as follows: Influent to
primary sedimentation; Influent io secondary sedimentation; and Influent to nitrification
sedimentation

Phosphorus Remaval - iron salts including ferric chloride, ferrous sulfate and liquid alum may

Page 10



be added 1o the unit process as follows: primary sedimentation, sccondary treatment,
nitrification and effluent filiration.

Metal Salts - are used for the precipitation of phesphorus and as an aid in enhancing
Seltleability of sludges and mixed liguors.

pH - liine is applicd to the effluent to nitrification in order to maintain an adequate pH level for
the nitrification process.

Foam Control - Commercisl defoamant compounds can be added to secondary ireatrent and
nitrification as needed.

Disinfection - the process used to kil most microorganisms in wastewater including essentially
all discase causing bacleria. At Blue Plaing, chiorine is used 1o disinfect efiluent discharged
from both plant cutfalls.

Dechlovination - as noted above, chloring is used to disinfect effluent discharged at both plant
outfalls, however, excess chlorine is removed from (he effluent by the addition of sulfur dioxide.

Solids Processing - polymers are used in the dissolved air floatation thickening process as
stabilization along with ferric chloride for aiding dewatering during vacuam filtration and at the
centrifuges as a dewatering aid.

8. PERMIT EFFLUENT LIMITS.

The following reflect the proposed medifications to the exisling pemil conditions. All
other conditions remain the same:

A. Qutfall G0Z - This is the primary outfall for treated wastewater from the Blue Plains
WWTE, The Potomac River is the receiving water for the effluent from Cutfall G02,

Total Nitrogen., The January 24 permit esiablished a nitrogen geal of not greater than
8,467,200 1bs per year for Blue Plains, This goal is intended to be sufficiently stringent to
comply with the Bay narrative standards and is to be achieved by operating the Biological
Nittogen Reduction (BNR) process at the facility on # limited year round basis. The modified
permit changes the monitoring frequency from every § hours to daily, which is consistent with
the other sampling requiremenis in the permit.

B. Outfall G0 - Quifall 001 is a discharge point on the Polomac River which functions
as an excess flow conduit and is used to avoid hydraulic overloads to the plant during wet
weather, At Blue Plains, excess flows receive primary treatment, chlorination and
dechlorination prior to discharge. Depending upen the amount of rainfall in a given year,
Outfall 001 generally discharges approximately 3 - 4 times per year.

Page 11




In addition to the existing requiremenis for discharge from Quifall 001, the modified
permit requires the permittee to take a first smmple for fecal coliform and enterocecei within 2
hours of the beginning of the discharge. The January 24 permit required the sample to be laken
within 30 minutes ol the beginning of the discharge. This change was made because the
permitiee requested the additional time to facilitate manval sampling, since personnel
responsible for taking the samples may travel from distant locations or late at night. The two
hour delay does not apply to flow moniloring,

Footnote 7, in (he existing permit containg a lypographical error. It read that the
permittee must “report and substantiate™ changes to the pollutants intraduced to the POGTW. Tt
was intended to read “report any substantial” changes. Thal provision has now been modified to
irack the requirements of the 1994 CSO Policy and reads: "Awthorization of CSO-relaled
bypasses under this provision may be modilicd or teeminated when there is a substantial
increase in the velume or character of pollutants being introduced into the POTW™ and reflects
the Agency's original intent. The permittec will have to nole any changes in the influent 1o the
plant when it seeks penmil renewal.

C. Qutfall 019 - Out{nl] 019 is located at the south end ol the RFK Stadium parking lot,